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      ERİŞKİN HEMATOLOJİ KLİNİĞİ Rev/Dex TEDAVİ REJİMİ
	Ad-Soyadı: 
	Tanı: Refrakter/nüks Multiple myeloma

	Yaş/ cins: 
	Tedavi: Rev/Dex

	Tanı tarıhi:
	Kür aralığı: 28 gün

	
	Kür sayısı: ≥ 4 

	Vucut yüzeyi: ………………m2 ,      Boy:…………cm,             Kilo: ……………..kg.

	          Gün
	Tarih
	İlaçlar
	          Aspirin

   80 mg /gün/gün
	. SİKLUS
	Antibiyotikler
	Transfüzyonlar
	Ateş  C0

	
	
	Lenalidomide tb.

25 mg / gün
	Dekort

40 mg /gün
	
	
	
	
	
	Eritrosit süsp.
	Trombosit süsp.
	TDP
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	Lenalidomide ( Revlimid tb): Her gün 1 tablet (25 mg) alınacak (1-21 günler).
Dekort: 40 mg dekort 100-150 ml serumfizyolojik veya % 5 dekstroz içerisinde 30 dakikada infüzyon.

	Doz modifikasyonu
Doz

	Böbrek

fonksiyon bozukluğu
	Clcr ≥50 mL/minute: No adjustment required. 

Clcr 30-49 mL/minute: 10 mg once daily.

Clcr <30 mL/minute (nondialysis dependent): 15 mg every 48 hours.

Clcr <30 mL/minute (dialysis dependent): 5 mg once daily (administer following each dialysis). 

	
	Trombositopeni
	Platelets <30,000/mm3: Hold treatment, check CBC weekly

When platelets ≥30,000/mm3: Resume at 15 mg daily

Additional occurrence of platelets <30,000/mm3: Hold treatment

When platelets ≥30,000/mm3: Resume treatment at 5 mg below previous dose; do not dose below 5 mg daily

	
	Nötropeni


	ANC <1000/mm3: Hold treatment, add G-CSF, check CBC weekly

When ≥1000/mm3 (with neutropenia as only toxicity): Resume at 25 mg/day

When ≥1000/mm3 (with additional toxicities): Resume at 15 mg/day

Additional occurrence of ANC <1000/mm3: Hold treatment

When ≥1000/mm3: Resume treatment at 5 mg below previous dose; do not dose below 5 mg daily

	
	Karaciğer

yetmezliği
	Karaciğer fonksiyon bozukluğu olan hastalarda herhangi bir özel doz önerisi yoktur


